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I_Q Lloyd’s

Register

Certificate of Approval

This is to certify that the Management System of:

Forbo Flooring B.V.

Industrieweg 12, 1566 JP Assendelft, Netherlands

has been approved by LRQA to the following standards:
1SO 9001:2015

——

1

P.G. Comelissen - Area Manager North Europe
Issued by: Lioyd's Register Nederland B.V.

Current issue date: 1 December 2018 Original approval(s):
Expiry date: 30 November 2021 ISO 9001 — 8 January 1992
Certificate identity number: 10146155

Approval number(s): ISO 9001 — 0024527

The scope of this approval is applicable to:
Design according to client specifications, manufacturing and distribution of linoleum products.
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MgAllergyUK B

SEAL OF APPROVAL
CERTIFICATE

This is to certify that

Forbo Flooring UR Litd

Have been awarded the British Allergy Foundation
Seal of Approval for the removal of House Dust Mite for

their product

Marmoleum Floorcovering

Carla Jones, Chief Executive
Licence No: 200114

Valid until: 14* April 2020

w limited by gusraniee and regisered in
1094731 I
i




Prifbericht - Produkte

/A TOVRheinland®

Test Report - Products

Priifbericht-Nr.: 89217978.01en Auftrags-Nr.: 288063 Selte 1 von 4
Test report no.: Order no.: Page 10f 4
Kunden-Referenz-Nr.: NA Auftragsdatum: 22.11.2020

Ciient reference no.: Order date:

Auftraggeber: Korea Environmental Industry & Technology Institute (Forbo Flooring Systems Korea)
Client: KEITI (Forbo Korea)

Priifgegenstand: Resilient floor covering

Test item:

Bezeichnung / Typ-Nr.: Marmoleum 2.5mm Sample

Identification | Type no.:

Auftrags-inhalt: Determination of selected parameter.

Order content:

Priifgrundlage:

Teot specication: The determination of the effect under the movement of a castor char.

1SO 4918:2016

Wareneingangsdatum:  27.11.2020

Date of sample receipt:

Priifmuster-Nr.: MT20-288963.01

Test sample no:

Prlfzeltraum: 27.11.2020 - 11.12.2020

Testing period:

Ort der Priifung: Westervoortsedijk 73,

Place of testing: 6827 AV Arnhem

Priiflaboratorium: TOV Rheinland Nederland

Testing laboratory: B.V.

Priifergebnis™:

Test result”: Pass

::::mmmgestellt gonoh!m gt von:

compiled by: authonzed by:

Datum: 11.12.2020

(Tl

gt

Datum: 11,12.2020

Date: Date:
Stellung / Position: M.A. van de Viekkert / Expert  Stellung / Position: J. de Wolff / LFM
Sonstiges / Other.

Zustand des Prilffgegenstandes bei Anlieferung:

Prafmuster volisténdig und unbeschadigt

Condition of the test item at delivery: Test ftem compiete and undamaged
* Legende: 1 = gehr gt 2=gut 3= 4 = susreichand § « mangalhalt
Pass) = entspricht 0.9, Présgrundiage(n)  Fsif) = entspricht richl 0.9, Prilfgrundiagoln)  NIA = richt armwwndbar NIT = nich! petestet
* Legend: 1= very good 2 good 3= sa¥sfaciary 4 = sulficient 5= poor
Pleas) = passod am. fest specification(s) __Fal) = faed 9.m. foat N = nof appicabie N/T = nat fasted
Dieser Prilfbericht bezieht sich nur auf das 0.g. Priffmuster und darf ohne Genehmigung der Priifstelle nicht
auszugswelse vervielfiltigt worden. Dieser Bericht htigt nicht zur Ver dung eines Prifzeichens.
This test report only relates fo the a. m. lest sample. Without permission of the test center this test report is not permitied to be
s Mlmdmmmmmpmmmmmtowrymymlmark.

TOv

Nederiand B.V. -

dijk 73 - NL -6827 AV Amhem - Tel: +31 88 888 7 836

Mail: rfo@nl.tuv.com - Web: www.tuv.com/n!



Prifbericht - Produkte A TUVRheinland®

Test Report - Producls

Priifbericht-Nr.: 89217978.01en Saite 2 von 4
Test report no.: Page 20f 4

Anmerkungen
Remarks

1 |Alle eingesetzten Prafmittel waren zum angegebenen Prifzeitraum geman eines festgelegten
Kalibierungsprogramms unseres Prifhauses kalibriert. Sie entsprechen den in den Priifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prafmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen bez(glich Profkonditionen, Prifequipment und Messunsicherheiten sind im Profiabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requi {s included in the rel t standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainly is available in the test
laboratory and could be provided on request.

2 |Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TOV Rheinland hat nicht
UberprOft, welche rechilichen oder sonstigen diesbeztiglichen Anforderungen for dieses Dokument gelten.
Diese Ul ng liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
Kkann der TUV Rheinland die Gilltigkeit der digitalen Signatur durch ein gesondertes Dokument bestitigen.
Diese Anfrage ist an Vertrieb zu richten. Eine Umweltgebihr fir einen solchen zusétzlichen Service
wird erhoben,

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this docurnent. Such verification
is within the responsibility of the user of this document. Upan request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate d t. Such request shail be add d to our Sales
department. An environmental fee for such additional service will be charged.

3 | Prifklausel mit der Note * wurden an qualifizierte Unterauftragneh geben und sind unter der jeweiligen
Priifklausel des Berichts beschrieben.

Abweichungen von Prufspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Profklausel im
Bericht aufgefohrt.

Test clauses with remark of * are subcantracted to qualified subcontractors and descripted under the respective
test clause in the report,
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.




Priifbericht - Produkte
Test Report - Products

A_ TUVRheinland®

Priifbericht-Nr.: 89217978.01en Seite 3 von 4
Test report no.: Pope3of4
Produktbeschreibung
Product description
1 |Product name Marmoleum 2.5mm Sample
2 |Batch number NIA
3 |Product information Product type: Resilient floor covering
Thickness (mm): 2.5
4 |Sonstiges Test sample(s), as well sample information, description, product details and
Other intended usage was provided by customer.
5 |Prifmusterbereitstellung: | & Sending by customer [1 Sampling by TOV Rheinland G
Test sample obfaining: o mng 2 Py -

Figure 1: Plcture of the received sample (surface)

Figure 2: Picture of the received sample (back)




A TUVRheinland®

Produkte
Products
Priifbericht-Nr.: 89217978.01en S‘,’,‘“ 4 :"o'}:
Test report no.: g
Absatz Anforderungen - Priifungen / "m;f‘,' Ergebnis
Clause Requirements - Tesis Measuring results - Remarks Result
1 Castor chair test
1SO 4918:2016
Pre conditioning 23 + 2°C and 50 + 5% relative humidity
Conditioning period 224 h
Date of test 10.12.2020
Type of wheels used

Type W, polyurethane covered castor
wheels

Type of adhesive or adhesive tape used

Double-sided removable tape

Type of used underlay

None

Requirement according 1SO 10582:2017,
only for class = 32

No delamination or disturbance of the
surface other than a slight change In
appearance shall occur after 25.000 cycles.

Test result(s)

Change after appearance after 25.000 cycles

For floating tiles and planks with click joints

Maximum opening/height difference of the joints (mm)

No visible damage caused by
detachment of layers, opening
joins or crazing. Change in
appearance, e.g. change in
gloss are ignored.

N/A
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